



Intravenous Immune Globulin (IVIG) | Order Form

		DOB:	Phone:		
ddress:		DOB: City:		State:	Zip:
. For new patie	ents, please submit with	form:			
		i alloni aomograpinos	Testing results suppoBaseline assessment		d/failed therapies)
-	G. p , c. ca.	Labs	Dasellile assessifierit	(include any the	u/iaiieu iiierapies)
. Patient Infori Male Fem		_ in cm Weight:	lho ka NKDA	Allorgios:	
		Yes No If yes, indicate			
		Desired start date / ne			
Line: PIV F	ICC Port Other:	Any additional infor	mation:		
. Diagnosis an	d Clinical Information				
ICD-10 (required	d):	Primary diagnosis (or	check below):		
		maglobulinemia CVID			ain-barré syndrom
	al motor neuropathy	Multiple sclerosis My	astnenia gravis Pol	lymyositis	SCID
Prescription	Intermation				
IVIG Product		select product based on patient IVIG brand required:			
	Loading dose:	grams OR grams/k	g IV divided over day	/(s) one time	
		grams OR grams/kg, IV		• •	ks for cycles
Dose and Frequency	Other:	3 - 3 - 3 - 3,		,	
	If weight is >130% id	deal body weight (IBW), use a	djusted body weight (IBW+	0.4[ABW-IBW]) t	o calculate dose
	Dose to be rounded to v	whole vial size per PromptCare	Policy and Procedure unles	ss otherwise indi	cated
Rate	Infuse IV per manufacturer guidelines OR over hours. Titrate rate according to protocol, as tolerated				
Quantity /	Quantity / Dispense 1 month supply / Refill x 12 months OR Other: Dispense all medical supplies necessary for infusion				
. Additional O					
		VC. RN to administer catheter flushing is cheme.			
	or patients weighing >40	,	ediatrics (weighing <40 k	• ,	ith weight changes)
Diphen Acetan Methyl	hydramine 25-50mg PO. Pat		Diphenhydramine 1mg/kg P0		ur weight enungee)
	ninophen 325-650mg PO. Pa	itient may decline.	Acetaminophen 15mg/kg PC)	
	prednisolone 40mg (OR	mg) slow IV push stitution if needed by pharmacy)	Methylprednisolone 1 mg/kg		
	quivalent conticosteroia, subs	stitution if needed by pharmacy)	an equivalent corticosteroid,	substitution if need	ied by pharmacy)
(or an					
(or an o	ct patient to hydrate pre/post	infusion and educate on taking OTO	complete display the display of the control of the	taminophen per ma	anufacturer dosing
(or an o Other: RN to instru recomm	endations as needed to preve	infusion and educate on taking OTO ent/treat post-infusion headache.			•
(or an o Other: RN to instru recomm RN to monit	endations as needed to preve or patient for at least 30 minut				•
Other: RN to instru recomm RN to monit Adverse Rea Standard a	endations as needed to preve or patient for at least 30 minut ction Orders anaphylaxis kit to be dispe	ent/treat post-infusion headache.	ssible side effects, allergic reac	ction, and when to o	contact provider
Other: RN to instru recomm RN to monit Adverse Rea Standard a (50 mg/mL)	endations as needed to preven or patient for at least 30 minut ction Orders unaphylaxis kit to be disper unand NS IV. Additional ord	ent/treat post-infusion headache. tes post infusion and educateon pos nsed and dosed per protocol: E	ssible side effects, allergic reac	ction, and when to o	contact provider
Other: RN to instru recomm RN to monit Adverse Rea Standard a (50 mg/mL) Prescriber In	endations as needed to preve or patient for at least 30 minut ction Orders anaphylaxis kit to be dispel and NS IV. Additional ord formation	ent/treat post-infusion headache. tes post infusion and educateon pos nsed and dosed per protocol: E	ssible side effects, allergic read	ction, and when to o	contact provider
Other:	endations as needed to prevent patient for at least 30 minuted or patient for at least 30 minuted or	ent/treat post-infusion headache. tes post infusion and educateon pos nsed and dosed per protocol: E ders:O	ssible side effects, allergic reac pinephrine IM/SQ (1 mg/ml fice Contact:	ction, and when to o	contact provider
Other:	endations as needed to prevent patient for at least 30 minut ction Orders unaphylaxis kit to be dispers, and NS IV. Additional ordermation me:	ent/treat post-infusion headache. tes post infusion and educateon pos nsed and dosed per protocol: E ders:	pinephrine IM/SQ (1 mg/ml	ction, and when to o	contact provider dramine IV/IMZip:

Confidential Health Information: Healthcare information is personal information related to a person's healthcare. It is being faxed to you after appropriate authorization and under circumstances that don't require authorization. You are obligated to maintain it in a safe, secure and confidential manner. Re-disclosure of this information is prohibited by law or appropriate customer/patient authorization is obtained. Unauthorized re-disclosure or failure to maintain confidentiality could subject you to penalties described in federal and state law. Important Warning: This message is intended for the use of the person or entity to who it is addressed and may contain information that is privileged and confidential, the disclosure of which is governed by applicable law. If the reader of this message is not the intended recipient, or the employee or agent responsible for delivering it to the intended recipient, you are hereby notified that any discrimination, distribution, or copying of this information is STRICTLY PROHIBITED. If you have received this message in error, please notify us immediately.